

CERTIFICATE of Conformity



Certificate No.: MK 69265790 0001
Test Report No.: HU21VAF9 001
Certificate Holder: KeyMe Kft.
HU-1066 Budapest, Jókai utca 20. 3/17

Product: Rattle

Identification: Type reference:

Nº	Identification Name	Materials	Size [mm]	Weight [g]
1	Eli Fant	Metal	56.5 x 64.1 x 1.95	36.3
2	Hipp O'Thomasen	Metal	55.67 x 65.78 x 1.95	37.1
3	Leo Ness	Metal	64.29 x 72.48x 1.95	40.9
4	Mona Key	Metal	59.3 x 65.81 x 1.95	37.6
5	Aly Gater	Metal	62.96 x 60.32 x 1.95	34.8
6	Ring	Metal	76.19 x 79.06 x 2	7

Tested according to: EN 71-1:2014+A1:2018
EN 71-3:2019

This certificate refers to the above mentioned product. This is to certify that the test sample is in conformity with the requirements stated above. This certificate does not imply assessment of the series-production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Certification Body

Date of Issue:
Budapest, 2021-11-16


Kristof Kertesz

TÜV Rheinland InterCert Kft. – Product Certification Body — H-1143 Budapest, Gizella út 51-57. — www.tuv.com

Validity of certificate can be checked on www.CERTIPEDIA.com